
 

 

Jeff Ussery, Mayor 
Brandon Self, Ward I 

Garry Wilson, Ward II 
John Jones, Ward III 

Charlie Brashers, Ward IV 

Eric Franklin, Ward I 
Gerry Pool, Ward II 

Matt Russell, Ward III 
Jim Deichman, Ward IV 

 
 

AMENDED AGENDA 
City Council Meeting 

Zoom Online Meeting  

May 19, 2020 at 6:30 PM 
 

 

Due to directives to limit gatherings to less than 20 people, the City Council will be holding the 
meeting via an online platform.  Citizens will be able to participate in the meeting via the zoom 
app/website or YouTube.   

Citizens that wish to view the meeting without speaking for or against an item may watch the live 
stream of the meeting on the City of Republic YouTube page: 
[...]
sized for current and projected water demands through the end of the 2038 planning period; hence there are no high-

priority hydraulic improvements required in the short-term other than the addition of a new well which is 

recommended to maintain a level of water supply redundancy. Additional water supply capacity is also conditional 

based on the addition of a new large user occurring in or after 2024, but the impetus for implementing the first new 

well should be triggered by water demand, not necessarily the improvement period which can accelerate or delay 

its implementation schedule. This places the City in a repair/replacement mode of operation for known problematic 

areas (i.e. aging infrastructure, frequent water main break areas, etc.), fire service improvements as funding is 

available, and development-driven improvements when needed. 

 

Nonrevenue water, by definition in this report (difference between meter production and billed consumption) is 

moderately high for a system of this size and customer base which is primarily residential and commercial and any 

efforts to lower this amount can potentially impact the scheduling of water supply improvements and even impact 

fire flow improvement needs and sizing. Nonrevenue water varied widely since 2013, ranging from 13 percent to 

23 percent during a period of marginal variance in average and maximum day demands. An AWWA M36 top-down 

water audit is recommended as a starting point to better manage, quantify, and identify nonrevenue water and 

potential sources of real losses and apparent losses. 

 

Real losses are physical water losses (i.e. water main breaks, background leakage, flushing activity, etc.) in the 

distribution system that are pumped and treated, but never reach customer service taps, and are valued at the variable 

production cost (electricity and disinfectant). Apparent losses represent “paper losses” attributed to unauthorized 

consumption, meter inaccuracies, systematic data handling errors in the billing system transcription of customer 

meter readings, etc. and are valued at the customer retail unit cost. All distribution systems have varying degrees of 

real and apparent losses; with respect to Republic and the presence of karst in the region, real water losses have 

more potential to influence the overall water loss standing of the utility because water main breaks and/or leakage 

may never surface, hence it never gets reported or estimated because this type of topography is known for its 

sinkholes and caves. Water auditing with the M36 reporting sheets should be conducted annually and integrated as 

a business practice; the reporting worksheets are made available to all water industry providers at no cost from 

AWWA and can be downloaded from their website. 

  

Page 90Item # 12.



 

11  

Wastewater Collections 
 

2.1 Introduction 

The City of Republic, Missouri (City) retained Burns & McDonnell (BMcD) to develop a sanitary sewer system 

model to complete an existing conditions evaluation and to create a Capital Improvement Plan (CIP) for the 5-year 

(2023) and 20-year (2038) planning periods. This report provides the City with a comprehensive document 

pertaining to an evaluation of the existing system and future conditions assessment. Specifically, this report 

summarizes the following components of the modeling project: 

• Existing Conditions 

• Inflow & Infiltration (I&I) Reduction Strategy 

• Population Growth 

• CIP Projects 

• Opinion of Probable Costs 

 

2.2 Existing Conditions Analysis 

Evaluation of existing conditions included identifying projected sanitary sewer pipes and manholes with a reduced 

level of service during the 5-year, 24-hour design event. The evaluation was performed using the existing conditions 

model. Details related to model development can be found in the Hydraulic Model Calibration & Verification 

technical memorandum dated May 2019. The model showed flow constrictions at several locations throughout the 

model and indicated a restricted level of service in several conduits and manholes. Most of these restrictions were 

located in the FM- 109 meter catchment and along the Shuyler Creek interceptor. 

 

2.3 I&I Reduction Strategy 

To assist in alleviating the restricted levels of service in the existing system, a Goal-Based I&I Reduction strategy 

is proposed. A Goal-Based I&I Reduction strategy will be used to target specific percent reductions at defined points 

within the sanitary sewer system. This type of plan identifies the current level of I&I at a point in the system and 

defines a percent reduction along with a time frame for achievement. Goal-Based I&I Reduction is usually coupled 

with additional CIP projects to look at the sewer system as part of a comprehensive master plan to achieving a 

certain level of sanitary service. This type of I&I reduction program provides measurable goals, which are 

important if I&I reduction is considered in place of or as part of a future capital improvement program. These levels 

are typically defined utilizing hydraulic models, which identify the most efficient means of achieving the desired 

level of service. A Goal-Based I&I Reduction strategy will allow the City to utilize their capital budget on cost 

efficient I&I removal on the basins with the highest priorities. 

  

Page 91Item # 12.



 

12  

2.4 Population Growth 

In addition to an existing conditions analysis, a future conditions model was developed for use in determining CIP 

projects. A large portion of these projects are related to projected population growth in the City. The City provided 

BMcD with growth areas for the 5-year and 20-year planning period, which were allocated throughout the model. 

The updated population projections, along with increased sanitary flows, were used to identify proposed linear, lift 

station, and force main improvements as part of the overall Wastewater Master Plan. 

 

2.5 Capital Improvement Plan 

Proposed planning level sewer improvements were developed as part of the CIP. These improvements addressed 

manholes and conduits that indicated a reduced level of service during the existing conditions analysis. The 

proposed CIP Projects focused on the following measures: 

2.5.1 I&I reduction 

2.5.2 Increased pipe diameters 

2.5.3 Increased pipe slopes 

2.5.4 Lift station improvements 

The proposed improvements were organized into 20 projects for the CIP. These projects were then phased using 

both a 5-year (2023) and 20-year (2038) planning periods. A summary of the projects, phasing, and opinion of 

probable cost can be found in, and an overview of the projects can be found in Figure 0-1. 

 

 

 

  

Page 92Item # 12.



 

13  
 Page 93Item # 12.



 

14  

  

Page 94Item # 12.



 

15  

Wastewater Treatment Plant 
 

3.1 Scope of Assessment 

The City of Republic (the City) retained Burns & McDonnell (BMcD) to conduct an assessment of the existing 

wastewater treatment plant (WWTP) as part of the Wastewater Master Plan, setting forth evaluations and a plan of 

improvements for the facility through the planning year of 2038. Systems evaluated include influent screening, 

influent pumping, stormwater treatment, secondary treatment, clarification, chemical feed, tertiary filtration, 

disinfection, solids handling, and ancillary facilities. The existing WWTP was constructed in 1986 as an extended 

aeration activated sludge process and expanded in 2001. Currently, the WWTP is rated for an average day flow of 

3.2 MGD and a peak flow of 5.1 MGD (at full expansion). Implementation of future processes or process 

modifications to accommodate National Pollution Discharge Elimination System (NPDES) permit changes, 

including biological nutrient removal (BNR), were also considered. The drivers for the improvements identified in 

this memorandum are based on anticipated regulations, growth projections, and capacity and performance-related 

issues. 

 

3.2 Service Area Description 

The Republic WWTP treats wastewater generated by residential, commercial, and some industrial customers. 

Growth projections through the 2038 planning period show the City’s service areas expanding both in terms of 

physical area and population density. The WWTP is currently able to treat up to 2.2 million gallons per day (MGD), 

but it will require additional capacity to accommodate the anticipated growth. Refer to the Existing and Future 

Conditions Assessment Memorandum for additional detail on the WWTP service area. 

Page 95Item # 12.



 

16  

3.3 Capital Improvements 

The drivers for the improvements identified for the WWTP are based on regulations (both existing and anticipated), 

growth potential, and performance-related issues of supporting processes. The WWTP has historically been in 

compliance with effluent ammonia limits. However, improvements to increase treatment capacity, provide 

sufficient aeration, and reduce sludge age are necessary to ensure future compliance. Further, regulations for 

biological nutrient removal are being planned for future implementation state-wide by MDNR; thus, provisions for 

future total nitrogen and total phosphorus removal should be considered. The City should contemplate 

improvements to position the Plant for commercial and industrial growth in the service area. Improvements should 

aim to easily accommodate potential suitors by offering flexibility in loading scenarios. 

 

Supporting processes, including the headworks, tertiary filtration, disinfection, and solids handling system, 

necessitate improvements to better control the liquid stream process and operations. A well-operating headworks 

protects downstream mechanical equipment, such as pumps and mixers, and a well-operating solids handling system 

with sufficient capacity is critical for nitrification and maintaining biological stability in the secondary process. 

Further, the hydraulic bottleneck created by the filters and UV disinfection needs to be alleviated to realize 4.1 

MGD treatment capacity. 

 

3.3.1 Headworks 

The existing WWTP has experienced performance-related issues in downstream processes due to inadequate 

influent screening, which threatens pipe clogging, wearing pumps, and binding mixers. A grinder is currently 

installed upstream of the influent screen to reduce the size of larger influent solids. However, the grinder is 

performing poorly and is producing stringy material rather than more homogenously ground material. Also, the 

screening area floods during peak wet weather events due to the insufficient hydraulic capacity of the existing 

screen.  

 

Installation of new influent screening and grit removal is recommended. Interceptor capacity to convey flow to the 

WWTP is approximately 16 MGD. The WWTP, with the improvements recommended by BMcD, has a capacity 

to treat a peak flow of 8.2 MGD through the secondary treatment process. Flow in excess of this would be conveyed 

to the stormwater treatment system. Direct discharges from the stormwater clarifier are no longer permitted and 

must be reported. MDNR has accommodated blending at other municipalities as an alternative for wet weather 

management. Peak flows in a blending scenario typically pass through primary treatment prior to being blended 

with fully treated effluent. Construction of a wet weather transfer pump station is recommended to pump peak flows 

from the stormwater clarifier to filtration for particulate BOD and TSS removal prior to discharge. Blending would 

eliminate future discharges from the stormwater system. 

 

 

Page 96Item # 12.



 

17  

3.3.2 Secondary Treatment 

The performance of the liquid stream process is threatened by insufficient solids handling capacity. Elevated MLSS 

concentrations yield SRTs that threaten the biological health in the aeration basins. The historic operational SRT of 

the aeration process (approximately 25 days) has been in the range where endogenous respiration occurs. During 

endogenous respiration, the microorganisms oxidize their own cellular mass in lieu of an organic source and release 

ammonia in the process. Further, elevated solids concentrations in the secondary process impacts the capacity of 

the system and hinders its ability to react during periods of higher loading. Thus, operating at a long SRT and high 

MLSS concentration threatens permit compliance without improvements to the solids handling and liquid stream 

processes. 

 

A two-phase approach is recommended to improve the liquid stream process: (1) expansion of the selector basin, 

rehabilitation of Aeration Complex No. 2, and construction of a fourth clarifier (2) rehabilitation of Aeration 

Complex No. 1. The phased approach allows the City to gradually implement changes and add additional capacity 

when needed. Improvements made in each phase serve to incrementally improve treatment performance and 

capacity and preclude the need to construct a new treatment plant. 

 

3.3.3 Tertiary Treatment (Filtration) 

The existing traveling bridge sand filters are inefficient and lack the performance of cloth media filtration. 

Replacement of the traveling bridge sand filters with disc filters is recommended to maintain TSS and total 

phosphorus removal.  

 

The existing traveling bridge filters are hydraulically located such that the disc filters could be installed within the 

existing filter channels. Two disc-filters, each rated for 8 MGD, would be installed in the filter channels and would 

receive clarifier effluent and stormwater flow from the proposed transfer pump station. One disc-filter would be 

used during normal operation, and both would be operated during peak conditions. 

 

3.3.4 Disinfection 

The existing UV disinfection system was installed in 2000 and has exceeded its useful design life. Further, the 

process creates a hydraulic bottleneck during wet weather events, as it was designed for a peak flow of 3.7 MGD. 

The original system was designed to achieve an effluent fecal coliform limit of 400 CFU/100 mL at 3.7 MGD, but 

the process has since been de-rated twice due to the more stringent E. coli limits in the facility’s NPDES permit 

(126 colonies/100 mL). Operations staff indicated the maximum flow the UV equipment can treat is 3.0 MGD. 

 

The UV system should be sized to accommodate flows equal to the influent pumping capacity – 16 MGD. The UV 

system would disinfect the 4.1 MGD treated by the plant and the 12 MGD peak wet weather flow pumped via the 

proposed transfer pump station. In order to reduce capital cost and make use of existing infrastructure, the new 

Page 97Item # 12.



 

18  

equipment could be installed in the center channels of the abandoned chlorine contact basin. 

 

Inclined UV systems are relatively new to the market and were created to alleviate issues with the large footprints 

associated with horizontal and vertical configurations for systems exceeding 5 MGD. They were designed to fit 

within the channels of chlorine contact basins, as numerous utilities replaced their chlorine disinfection systems 

with UV technologies. The inclined configuration improves on the potency of UV lamps without sacrificing 

efficiency or lamp size. The inclined configuration eliminates dead space within the channel and provides constant 

contact between the wastewater and UV light, which reduces the overall number of components (lamps, ballasts, 

cabinets, etc.). 

 

3.3.5 Solids Handling 

Sludge hauling frequency is dictated by land availability. When land application is not a viable option, the City 

occasionally hauls sludge to the City of Springfield’s WWTP for further processing and disposal. Digestion capacity 

is insufficient, which often causes operations staff to store solids in the liquid stream process, yielding a long sludge 

age and threatening settleability and nitrification ability. Burns & McDonnell recommends constructing an 